&) CONG TY CO PHAN - VIEN NGHIEN CUU DET MAY

_— . VIETNAM TEXTILE RESEARCH INSTITUTE., JSC (VTRI) s \_\—_4 3
AL e o : s
Fax:(64.24) 3 852 2867 TRUNG TAM THi NGHIEM DET MAY TN
Email: lab__lrl@mqndeFmay.urg vn : H
e i TEXTILE TESTING CENTRE (TTC) -

PHIEU BAO KET QUA THU NGHIEM

94 TN: 22-03-04-20-2/TNV-2
Ngay phat hanh: 06-04-2020

Tén khach hang: CONG TY CO PHAN DET HOA KHANH DA NANG
Dia chi: L6 B, Pudng s6 9, Khu cdng nghiép Hoa Khénh, P. Hoa Khéanh Bic, Q. Lién Chiéu, TP. Da Ning
Ngay nhin miu: 03-04-2020 Ngay thuc hign: Tir 03-04-2020 dén 06-04-2020

Mu duoe cung cép va nhin dang béi khéch hang

Ténmau: Mau 4A < Mau Xanh>

MaAu kiém tra:
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TT Chi tiéu Phwong phip thir Két qua

Tinh khang thdm nudc bé mit-
1 AATCC 22-2017 90
Phép thir phun tia (Spray test)

Ghicha: + 0: Ngam udt hoan toan trén toan b be mit miu.
+ 50: Ngam w6t hoan toan trén bé mat mau vuot ra ngoal diém phun tia.
+ 70: Ngam wdt mot phan trén be mit mau vugt ra ngoai diém phun tia.
+ 80: Co vet uGt trén be mit mau tai thoi diém phun tia.
+90: C6 vét w6t nhe nglu nhién trén bé mat mau.

+100: Bé mat méu khong bj ngam uét. /
i
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Két qua thir nghidm chi dai du;n cho méu do khach hing cun% ﬁ é ﬁ g
Khﬁng duge sao chép mot phin ban két qua né.y néu khéng duge sy d6 ud i ; Wam
Tén méu, tén khich hing dugc ghi theo yéu céu ciia khich hang.
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TEST REPORT Test No: 22-03-04-20-2/TNV-2
Date of issue: April 6", 2020

Client: DANATEX

Address: No. 5 Lot B, No. 9 road, Hoa Khanh Industrial Park, Hoa Khanh Bac Ward, Lien Chieu, Da Nang
Date of receipt: April 3%, 2020 Date of performance: From April 3™, 2020 to April 6, 2020

Sample provided and identified by client:
Sample Identification:  Fabric 4A <Blue>

Test Sample:
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Test result:
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Item Test method Result

Water repellency: Spray test AATCC 22-2017 90

Note:

Assessement following to the rating chart:

+ 0: complete wetting of the entire face of the specimen.

+ 50: complete wetting of the entire specimen face beyond the spray points.
+ 70: partial wetting of the specimen face beyond the spray points.

+ 80: wetting of specimen face at spray points.

+ 90: slight random sticking or wetting of the specimen face.

+ 100: no sticking or wetting of the specimen face.
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Reproduction apart of this Test Report is not allowed without permission wri Séng _. ng/;a& ./%m
Client, Sample identification and Manufacturer are introduced at client's requests.
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